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Introduction.

This report has been prepared by A Honeywell and relates to the activity detailed below:

Job/Registration Details Client Details

Job number: 3389651 Keter Italia S.P.A. §°
Job type: Testing Samples Submitted Via Ing Taliercio 2 §
Start Date: 26/04/2021 Roncadelle Di Ormelle O§
Test type: Direct 31024 &
Sample ID: 10196472 T 5
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The report has been approved for issue by Mark Manito — Team Manager &

Approved For Issue

Objectives.
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Direct test v
§2—

Product Scope.

SC 30 Container Mono and Duo lid
SC 50 Container Mono and Duo lid Q"
SC 60 Container Mono and Duo lid &
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Report Summary.<

The samples were received on @04/2021 and the testing was started on 26/04/2021.
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The samples submitted corgﬁlied with the requirements of the test work conducted.
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Sample Id ER Number

10197468 SC 30 Containers g“
é‘
2 10197468 SC 50 Containers Q/;O
‘%E\

3 10197468 SC 60 Containers &

o
4 10197468 Mono Lid &

-
5 10197468 Duo Lid S
é\)V'

ption of Test Samples.

Sample Description

21 off SC 30 container (Yellow)

O
21 off SC 50 container (Yellow) &
21 off SC 60 container (Black) &L

Ay
21 off Mono lid without aperture &

21 off Duo lid with aperture
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Test Requirements.

BS EN ISO 23907-1:2019 + Results Table - Sharps Injury Protection - Requirements and Test Methods - Singl

Requirements 3
4.1 General *f PASS
4.2 Construction Rg@
4.2.1 Container stability & PASS
4.2.2 Strength of handles : éﬁ PASS
4.2.3 Aperture and closure (Duo Lid Only) s
4.2.3.1 General (Duo Lid Only) & PASS
4.2.3.2 Requirements for the aperture (Duo Lid Only) Ago PASS
4.2.3.3 Requirements for the closure (Duo Lid Only) §§ PASS
4.2.4 Resistance to penetration \;ZOSV PASS
4.2,5 Resistance to damage or leakage after dropping :§V PASS
4.2.6 Resistance to damage or leakage after toppling{Duo lid only) PASS
4.2.7 Fill line indicator & PASS
6 Labelling and Marking ngv PASS
7 Instructions for Use ) § PASS
Results Actual Test Results Q@;
table See Table A - BS EN IS0 239%;9}:2019 Full Format
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Glossary of Terms. s

PASS: Complies. Tested by BSI engineel;zs%t BSI laboratories.
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Conditions of Issue. g

<)
This Test Report is issued subject to the conditions stated in current issue of 'BSI Terms of Service". The reskﬂﬁ contained herein
apply only to the particular sample(s) tested and to the specific tests carried out, as detailed in this Test Rqﬁbrt. The issuing of this
Test Report does not indicate any measure of Approval, Certification, Supervision, Control or Surveiilanc@?y BSI of any product. No
extract, abridgement or abstraction from a Test Report may be published or used to advertise a produc® without the written consent
of BSI, who reserve the absolute right to agree or reject all or any of the details of any items or pub%@:cfty for which consent may be

sought. Ky
v $
§
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Should you wish to speak with BSI in relation to this report, please contact Customer Servic%sv%n +44 (0)8450 80 9000.
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BSI _\a/
Kitemark House §$
Maylands Avenue S
S
Hemel Hempstead §
Hertfordshire §‘T
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Opinions and Interpretations expressed herein are outside the scope of our UKAS accreditation.
ke
®
Unless otherwise stated, any results not obtaine%ﬁom testing in a BSI laboratory are outside the scope of our UKAS accreditation.
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